DF250RTDZE A H ¢ K fift

DF250RTD PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as
reference but any differences please take the reality on vehicle as
standard. To find out the name, Item

code or fitment you may check in the illustration with the size and
appearance .Then with the no. in the illustration you will find out the
name, item code and quantity.

There will no notice to you ahead of any change of the information in
this booklet.

Pz

01|




RENHLEH Engine ASSY

8y o
F 55 £ Vo

¥ 5 IS R B Ay
Y Item Code Chinese Description Q ty
1 16156-1008-0100 = ,~0 U= Iedr BB e hnecting Pipe 1
2 16157-1008-0000 —IR=JELs &R RRE14  Hoop 2
3 16160-1008-0000 CG125D kR4S e sl Second Air Box Valve 1
4 16156-1008-0000 . 2OV —AEIREEEIE 1 0ohhection Pipe 1
5 16157-1008-0100 — K ZSJE S & B4 B 15. 3 Hoop 1
6 18090-J034-0001 CG150D% S % (B %E)  Gas Pump 1
7 1809B-LA66-00000Y CG200-AJE S MG H & Iron Pipe 1
8 B166740A06001670X GB16674/NtIEAM6 X 16 Bolt M6X16 2
9  90268-DAS0—-0000 PW70JE S ¥ 2 5 4L 4 Paper Gasket 1
10 18110-LA66-0000 - eVV A2 WRMPEIBCE AT pubber Pipe 1
11 18097-1008-0000 CG125DIESEHAE 1 K Clamp 2
12 18092-LA66-0000 o 27V A2 WRPMEIECE L pubber Pipe 1
13 18097-1008-0100 CG125DEESIGHE 11 F4ih Clamp 1
14 18092-1008-0103 JRSMEIMMEIE 11 -4# Rubber Pipe 1
15 18110-1008-0103 JESIMEMMGILEH/F11-48  Rubber Pipe 1
16 02011851 REWL G T TR 1
17 02011850-2 RENWL - 5 WA 1

Pz

o 2




18 02011850 R R A 1
19 01010076 KL 1
20 01030023 fo i 5 1
21 02010351 TN R ] A fixed pieces for air valve 1
AL ER /S B E4:Cylinder Head ASSY/Cylinder ASSY
Lon
10,/ #1013
V-t
i (i) L4 R & 3L 4 B B B
Y Item Code Chinese Description Q ty
1 91201-1006-00000X | CB125JIET 3k 75 26 JE W2 BEMS (FH4%) Cap Nut M8 4
2 93301-80852018000  CB125:% LR REA#4E]8. 55X 2X 18 Cap Nut Copper Washer 8.5x2x18 4
3 BI166740A06003570X GB16674/NELHZHFEM6 X 35 (24 HEE) Bolt M6x35 4
4 11230-1006-00000G CB125JHI <11 % 7 (6806) Cover, Valve Chamber 2
5 | 90101-20350000300  CB125%K 150/ Fl35 X 3 (LML) Valve CoverO-ring 35x3 2
6 81300-1006-0000 CB125/1 K e ZE &4 (CB125/1) Spark Plug 1
7 91521-08001400000 TOEIEHS X 14X 6. 3 Pin 8x14x6.3 2
8 11015-1006-0000 CB125 K% e it 2 Casing Cap 1
9 | 1122B-ME05-000086 | CB250D-G <AL & GRMEII R 6806)M8/58 Cylinder Head Assy 1
10 90101-20335000300  CB125#3 < & O EI33. 5X 3 (JRAEL) Inlet Pipe O-ring 33.5%3 1
11 91127-1006-0000 | CBI25J# k<4 XSk iR 4% (3@ L:27mm) Inlet Pipe Stud Bolt 2
12 15800-L044-0041 CB20033 < & 21 A (JQ-9XHB) Inlet Pipe Assy 1
13 B061700006000090X GB61 7082 REM6 (2= H %) Nut M6 2

Pz

5 3

il

~




14 B057830006002070X = GB5783MZFEM6 X 20 (2% FH4¥) Bolt M6x20 2
15 B061700008000090X GB61T7OMEREMS (22 A 4%) Nut M8 2
17 | 91138-1008-01000X  CG125DHLLHES I XK IZARMS X 38 (22 4 %8%) Stud Bolt M&8x38 2
18  B166740A06012570X  GB16674/NFHZAEM6 X 125 (2% F15%) Bolt M6x125 1
19 93301-3062201300B 70T 3k 5 Bk FE6. 2 X 2 X 13 (F14E) Washer 6.2x2x13 1
20 91521-10002000000 CG125IE 74510 X 20 Pin 10x20 2
21 | 90101-20750000265  CB125% T3k /A 0K 75X 2. 65 (FiElk)  Cylinder Head O-ring 75%2.65 1
22 90202-1006-0000 CB125I i 3k £c i 25 4 44 Cylinder Head Gasket 1
23 11227-1006-100186 | CBI25MI Lk /i (5K) CDI 6806  Left Cover of Cylinder Head 1
24 | B166740A06002070X | GB16674/NEHHZFEM6 X 20 (22 HAF) Bolt M6x20 2
25  9022B-ME05-0000  CB250D-GSHL L% A & (4)R) Cylinder Head Gasket Assy 1
26 1110B-ME05-000086 | CB250D-G < HL A& #M4: (F 47250 6806) Cylinder Block Assy 1
27 90205-J025-0000 CB150DA KL A4 28 5 Cylinder Block Gasket Assy 1
Ao S HLfJCamshaft & Valves
1
2
ik el DS I 3L 4 R = LSy
Y Item Code Chinese Description Q ty
1 15403-1006-0000 CB125/HIS1 T [a BR 1 75 hE B Nut,valve Clearance 2
2 15404-1006-0000 CB125/H1A, 1T 1R] B 7 24T Screw, Valve Clearance 2
3 1540A-1006-0000 CBI25IR I 13 A Rocker Arm ASSY,valve 2
4 15707-1006-0000 CBL25 14k Valve Locker 4
5 15705-1006-0000 CBL25J T3 %5 e () Spring Seat(upper) 2
6 15710-1006-0000 CBL25JI I TN Ao 4H & Inner Out Spring Assy 2
7 1572B-1008-0000 CG125DF4 v B4 A Seal, Valve Stem 2
8 15708-1008-0000 CG125D 1] P 30 3 Ji el () Spring Seat(lower) 2
9 15706-1008-0000 CG125D" <[] #h 3t 3 Jie pl () Spring Seat(lower) 2
10 15702-LA74-0000 CB200-CHEI] GfEfE & 42) Exhuast Valve 1
11 15701-LA74-0000 CB200-CiE< 1] Intake Valve 1

Pz

4




12 1553A-ME05-0000 CB250D-GHE 4% T Mt & Chain Guide Plate 1
13 15301-L044-0000 CB200 1=K MBI EEFE (34) Timing Driven Sprocket 1
14 B057830006001270B GB5783Z4EM6 X 12 (F14%) Bolt M6x12(white zinc) 2
15| 1532B-MEO05-0000  CB250D-GIERTEE4C LA (7X 104 i TE4E) Sprocket Chain 1
16 1552A-ME05-0000 CB250D-GiE 25 ok E i H & Tension Plate ASSY 1
17 93301-70851514000 705 [l h4n 2488, 5X 1. 5X 14 Washer 8.5x1.5x14 1
18 91109-1006-00000X = CB125JI7K X 46 U hltg ke (1 4%) Tensioner Axle Bolt 1
19 90211-1049-0000 CB125D5K B 45 2 4 3 Tensioner Gasket 1
20 1554B-1049-000086 CB125D7K B #54H A (6806) Tensioner Assy 1
21 B000700106001670X  GB70. 1#24TM6 X 16 (% (H%%) Bolt M6x16 2
22 1 90101-20090000180 CB1257 X 320 HE9 X 1. 8 (JRAEL) Tensioner O-ring 9x1.8 1
23 91120-1006-0000 CB125 15K "SR W2 A48M6 X 10 Tensioner Bolt M6x10 1
24 15402-1006-0100  CB125fI—28"< [ 19 & h (PDK& FH) Rocker Shaft 2
25  15100-ME05-0003  CB250D-G™ ¢4 #44: (TP T4 7K) CB250D-G Cam Shaft Assy 1
26 11201-1006-0000 CBL25J T T4 il fr il Rocker Arm Positioning Plate 1
27 B008190106001620B  GB819. 1124TM6 X 16 (A 4¥) Screw M6x16 1
28  2143B-L044-0000 CB200%E 25 IR & Chain Protect Plate Assy 1
29 B166740006001670B  GB16674 K #HHEHEM6 X 16 (F4%¥) Bolt M6x16 1
H##8 35 Crankcase Cover 1
ith#h%5 2% CRANKCASE COVER

i 5 DA e L 4 FR =

Y Item Code Chinese Description Q ty
B166740A06004070X GB16674/N B2 HEM6x40(2% FEE) Bolt M6x40 10
B166740A06005070X GB16674/NEI2HM6x50(2% [ 5¥) Bolt M6x50 1
12426-1008-0000 CG125DALHI W %2 T Oil Lelve Sight Window 1

%5 0




4 90304-1006-0000 | CB125J1 5 Ehtitit 16x28x7( T 5 %) Oil Seal16x28x7 1
5  2242A-1A18-01000F PZ125& & s VE H A Controling Arm ASSY,Clutch 1
6  90101-30087000190 ' CBI125fHH: L\ O 8. 7x 1.9(IL ) O-ring 8.7x1.9 2
7 22427-1006-0000 CBI125/H e & 2 5 OV i 5 Clutch Controlling Arm Spring 1
8  B0087901030120000 GB879.144 3x12 Pin 3x12 1
9 | 14301-I006-01000G | CBI25FHILIH R 44 (FIH HES) 43 1A 0il Gauge ASSY 1
10 90101-10180000300 CG125HLiH JNOFE 18x3(T IEHKR) 0il Gauge O-ring 18%3 1
11| 12421-1008-660063  cG125D4 ki sk (iR 68051t Cover COMP. Right Crankcase 1
12 91521-08001400000 705E 1 4H8x14%6.3 Pin 8x14x6.3 2
13 90206-1008-0000 CG 125D il 6 5 2% = 2 Gasket, R.Crankcase Cover 1
14 B166740A06002570X GB16674/NEEHEFEM6Ox25(2% HEE)  Bolt M6x25(blue white zinc) 3
15 B166740A06003570X GB16674/NLiBEFEM6x35(=% H4E)  Bolt M6x35(blue white zinc) 1
16 B008180006001220X  GBSI8IZEIM6x12(2% F4E) Bolt M6x12(blue white zinc) 4
17 B166740A06005570X GB16674/NLIBEFEM6x55(Z2H4E)  Bolt M6x55(blue white zinc) 2
18 B166740A06003570X GB16674/NEIRFEM6x35(2% %) Bolt M6x35(blue white zinc) 1
19 B166740A06002070X GB16674/NEIEFEM6x20(== FHEE)  Bolt M6x20(blue white zinc) 3
20 B166740A06006070X GB16674/NEIZEFMM6x60(2% %) Bolt M6x60(blue white zinc) 1
21 B166740A06002870X GB16674/NMEIEFEM6x28(2= HEE)  Bolt M6x28(blue white zinc) 2
22 90204-1049-0000 CBI125D /. il 48 1if 7 2 4 24 Gasket, L.crankcase Cover 1
23 ' 91521-08001400000 705 1 458x14%6.3 Pin 8x14x6.3 2
24 92102-1008-0001 CG125D & AR (B 5E) Oil Bearing 1

#h#8 % Crankcase Cover 2

Pz

5% 6

31




i i L4 R & 3L 4 B B B
Y Item Code Chinese Description Q ty

25 | 12301-1049-000063  CB125D #ifi## Al i [ (B (% i#Kk) 6805]  Front part, L.Crankcase Cover

26 | 90101-10132000265 |C100/MEFLEEOTEFEI13.2x2.65(T ) Manhead O-ring 13.2x2.65

27

12303-G011-00000G

C100/MREFLEE ()

Cap, Small View Hole

28 | 90101-10274000265 | C100 K#FLEE O RE27.4%2.65(T k) O-ring 27.4%2.65
29 | 12307-I008-10010G | cG125D7 i 3% %425 (ZONGSHEN itk |4%) Decoratecover L.Crankcase Cover
30 | 90101-10630000265 CBI125DXUIEE 35O B 63x2.65(T fEK) O-ring 63%2.65

31 | 12308-1049-01000G CBI125DMEctiie 5[ HR &) HE] Cover,Reduction Gear
32 12302-1049-430063 | cB125D% k45 3 [(CB125D-PT-13#) 6805] . Rear Part,L.Crankcase Cover

—_ | = | = | | | | e |

B M Clutch ASSY




B

CLUTCH

JT7 (e D E S NG LSy
B Item Code Chinese Description Qty|l¥

1 22150-LA73-0100 CG200-A7KA-3#2 & 24 4h B & Out Case Cover, Clutch 1

2 22002-1006-0000 CBI125/H1 & & 45 16 Bl HL ] Washer For Spline 1

3 22122-LA73-0000 CG200-A/KA B A 23 EHL Pressure Board,Clutch 1

4 22214-LA73-0000  CG200-A7K7A B & 8% L5 EEH A Drive Friction Dics 7

5 22215-J034-0000 | CG150DE & 2% BN BEHE (75 F) Outer Friction Dic A 6

6 = 22105-LA73-0100 = CG200-A/K&-3#E &8 0LE Central Sleeve,Clutch 1

7 22142-LA73-0000 CG200-A7KA B & 25 5 Clutch Spring 6

8 | 22121-LA12-0000 CG200D-B & & %5 Uifi o Cluct End Cover 1

9 91129-J034-00000B  CG 150D 4 4214 2% # M2 HMS < 20( 1) Bolt M5x20 6

10 22403-1006-0000 CBI125H 55 & #HEAT Pushing Rod,Clucth 1

11 92102-00000016003 #7K(16003) Bearing (16003) 1

12 91403-1008-0000 CG125DE & #4120 Elastci Check Ring 1

13 22000-LA73-0903 CG200-A7K A -3#E A 2% o 1 Clutch Assy(Without Bearing) 1

BT ZR AT/ AL I8 TE 4 #84F 011 Pump/ 0il Filter




ik 5 o 4R & 3L %4 PR HE A
Y Item Code Chinese Description Q ty
1 14200-IA20-0100 SB125-2#H/ L7t Y w8 14 Oil Filter 1
2 14201-1006-0000 CBI125 NI e 2% H il Oil Pipe 1
3 B008190105001220B GBS819. 1ME£TMS5x12( H£F) Screw M5x12 3
4 14202-1006-0000 | CBI125 ML BETE 2% tH i 90 2% Spring of Qil Pipe 1
5  14207-IA20-00000W | SBI125HLiH 81 25 f5 (M AL AL) Oli Filter Cover 1
6 14208-1006-0000 CBI125IHLHBETE 25T 1144 Oli Filter Pin 1
7 90209-1A20-0000 SB1258 15 5 vify i 5 ) 54 Gasket ,0il Filter 1
8  91203-IA20-0000 SB125 ML &5 #5 1R BF Oli Filter Nut 1
9 | 22004-1006-0000  CBI25HIE & BSR4 P8 16.5%2x27 Dish Washer,Clutch 1
10 14203-IA20-0100  SBI25-2#HLil1ETE #e % 14004 Rotor Assy.of Oil Filter 1
11 23101-1006-0000 CBI125HE3h15 Primary Drive Gear 1
12 90101-10094000240 CGI125HLIHIZEONFE9.4x2 4( T I R) O-ring 9.4x2.4 2
13 B008190104001020B GB819. 11257 M4x10( H £¥) Screw M4x10 2
14 14108-L044-0200 = CB200ALIHIZ 55 AR (/KR M 14) Oil Pump Cover 1
15 14111-L044-0200  CB200HLIH % P i 1 (H R AW 1) Inner Rotor, Oil Pump 1
16 14112-L044-0000 CB200#LiH /M % 1 Outer Rotor, Oil Pump 1
17 14110-L044-0200 CB200MLyHI 2 A (L k=X B9 147 Oil Pump Body 1
18 14102-L044-0001  CB200HLiZE ik (m=1.75 2=37 B #31) Gear,Oil Pump 1
19 14107-L044-0200  CB200HL7H % Ji 42 b (HH R X AW 1) Shaft, Oil Pump 1
20 14113-L044-0000  CB200MLIHZE e o5 (A /R AN 1) Gear Cover, Oil Pump 1
21  B057820005002070B GB5782IZ M 5x20( 1 £¥) Bolt M5x20 2
22 B008190106003020B  GB819.1#24TM6x30( F14F) Screw M6x30 2
23 14100-L044-0000 = CB200HLiHZE 43714 HK ) Oil Pump Assy 1

H#h4E Crankcase 1

Pz

P o] oc




8/
28
2/,

&)
o

%S

JT¥ 5 o AR L3 4 R B Ay
Y Item Code Chinese Description Q ty
1 B166740A06005570X GB16674/NMEIZHEM6OX55(2% HEY) Bolt M6x55 1
9 22422-1A18-01000G = PZI125-2#E & 285N S 2L (F4K%) Clutch Cable Holder 1
3 91102-L044-0000 = CB200" G W k2 42B(229mm) Cylinder Stud Bolt B 1
4 91102-L044-0100 | CB200-2#< 5L X k22 B(229mm) Cylinder Stud Bolt B 1
5 B166740A06002870X GB16674/NEIZHEM6x28( 2% F14F) Bolt M6x28 2
6 | 1222B-ME05-010063 | CB250D-G# i 0 & (%M 5 & H 6805) Right Crankcase Assy 1
7 92102-000HK212810 VRl & (HK21x28%10) Bearing (HK212810) 1
8 18097-1008-0000 CG125DIEAEHE 1 R4 Clamp 3
9 12130-MA95-0200  CG250-3#BASLIEL & BB Rzt Pipe ASSY 1
10 91521-10001400000 CGI125/E A #H10x14 Pin 10x14 4
11 91101-KA35-0000  IB175-FCRHLA L EZIEA(240mm)  Cylinder Stud Bolt A(240mm) 2
12 90208-ME05-0000 CB250D-G 4l 4 5 Jf 4 Crankcase Gasket 1
13 1431B-1006-0000 CBI125IHLi L JE M 2H & Olil Filter Strainer 1
14 14221-1006-0000 CB125 L sk 308 9 58 3 Spring of Oil Filter Strainer 1
15 90101-20350000300 CBI1255 1] 7 OJF B 35x3 (L) O-ring 35x3 1
16 = 11230-1006-00000W  CBI1251 1] = 55l ALstifk) Cover, Valve Chamber 1
17 90301-1006-0000  CBI125 45 B i 45 14x28x7( T i 1K) Oil Seal 14x28x7 1
18 88001-1049-0500 CBI125DA e A (FA [ ) Gearshift Switch plate 1
19 91204-1049-0000 CB125DFY EARIERIM10 Nut M10 1
20 = 8803B-1049-050055 | cB125D# &2k 540 & (1A% E B L:550)48: D01 Gearshift Switch Lamp 1
21 12103-1008-0000 CG125DF4%k A Positioning Plate 1
22 B166740A06001270B  GB16674/NMEI2FEM6x12(F14%) Bolt M6x12 1
23 B166740A06005070X GB16674/NMIZH4M6x50(2% F15¥) Bolt M6x50 10
24 1212B-IA27-000063 CB133 7 #6405 (6805) Left Crankcase Assy 1

H#h4#E Crankcase 2

no 23

010 7

23




NF%; (e L4 R E S B LSy
Item Code Chinese Description Q ty
25 92102-1008-0001 CG125D % il A& (2R 2%) Bearing 1
26 92102-00000006204 7K (6204) Bearing (6204) 1
27 90303-1006-0000  CBI125MIE 4 #20x34x7( T L) 0il Seal 20x34x7 1
28  92102-000NK 152312 VRET AR (NK 15%23%12) Bearing (NK15x23x12) 1
29 92102-0000TM6202Z il 7K (TM6202Z) BearingG (TM6202Z) 1
30 92102-00000006006 %7 (6006) Bearing (6006) 1

HH A ZEAT 0 /75 22 Crankcase Connecting Rod ASSY/Piston

C il




ARl AT A/ 5 22
CRANKSHAFT CONNECTING-ROD ASSY/PISTON

ik 5 D EpEER HE A
i Item Code Chinese Description Q ty
1 13103-ME05-0000 CB250D-Gi% Z£3— Piston Ring 1 1

2 13104-ME05-0000 CB250D-Gii§ ZE3f Piston Ring 1 1

3 13120-ME05-0000 CB250D-GH I & Oil Ring ASSY 1

4 | 1310A-ME05-0100 CB250D-Gi ZEI 2 B, Pistonring ASSY 1

5  91401-1006-0000 CBI125 3% ZE 84 44 ] Check, Piston Pin 2

6  13102-LA66-0000 CG200-AjE ZE4H Pin Piston 1

7 13101-LE26-0000 CBB2007 % Piston 1

8 92102-00TMSCO06B42 /¢ A4 A& (TM-SC06B42) Bearing (TM-SC06B42) 2

9 13220-MEO05-0000 CB250D-G i 4T 41 & Connection Rod Comp 3 1
10 91601-1008-0000 CG125D}: [ 525 % 14x4 Woodruff Key 1
11 13222-ME05-0000 CB250D-G IEHf F- 58556 Drive Sprocket 1
12 = 1320B-ME05-0000 CB250D-G Hh e A5 44 Crankshaft Connection Rod Assy 1

o112 W




AEBNLM) Transmission Mechanism 1

— 40

¥ 5 DU L %4 FR e Ay
B Item Code Chinese Description Qty|¥
1 93301-61521025000 = CB1253: 4 1L 424 B 15.2x1x25 Washer 15.2x1x25 1
2 | 23222-LA73-0002 CG200-AZK¥A T Hi2 kS % Gear M-2 1
3 23222-LA73-0005 CG200-A7KA TSP ik %e Gear M-5 1
4 23223-1006-0000 | CBI125HI 5 % b P8l 17.3(20)x 1.6%26 Washer17.3(20)x1.6x26 3
5 91402-D002-0100 = 70/3 BB ¢18.5%1.2x(22.1  Start Axle Check Ring ¢18.5x1.2x¢22.1 3
6 23222-LA73-0004 CG200-A/K¥A = fhaks %t Gear M-4 1
7 23222-LA73-0003 CG200-A7KA M3 R4 ik e Gear M-3 1
8 23221-LA73-0000 CG200-A7K ¥ 1t il Transmission Main Shaft 1
9 93301-62020527000 CBI1253 i1k 4E#4 M 20.2x0.5%27 Washer 20.2x0.5x27 1
10 23231-1008-0000 CG125DF:Hiih it G Final Shaft 1
11 93301-61521030000 = CBI125&!4M 1L 4248 15.2x1x30 Washer 15.2x1x30 1
12 23248-1008-0000 CG 125D #h 5 St Mr ki e Gear 1
13 23203-1008-0003 CGI125DE| 5 shikife & Gear Bush 1
14 | 93301-51650524000 CG125Dg| i 1EHEHE 16.5%0.5%24 Washer 16.5%0.5x24 2
15 23242-LA73-0001 CG200-AZKAEIFi RS 55 Gear C-1 1
16 23203-1006-0001 CBI125HIE 5l 1R v 5e 4 & Gear Bush 1
17 | 23242-LA73-0003 CG200-A7ZK A FI Fli3 R4 5 4 Gear C-3 1
18 23242-LA73-0004 CG200-A7K A Rl 44 14 F& Gear C-4 1

13

Pl




19 23241-1008-0000 CG125D-1# T4 ) Fh s 5 Transmission Counter Shaft 1
20 23242-LA73-0005 CG200-A7ZK A FI il 5FS U5 5 Gear C-5 1
21 23242-LA73-0002 CG200-A7K A Fl 244 14 F Gear C-2 1
22 93301-52001027000 CG125DE!|%li1EHEH R 20x1x27 Washer 20x1x27 1
23 23401-MA95-0001 CG250F 3 5E%56(520.13) Drive Sprocket(520.13) 1
24 23402-1006-0000 CB125 1 3= Bl & 56 [ 72 HR Fixing Plate, Drive Sprocket 1
A& HLM Transmission Mechanism 2
—40
12
11
41

i lame] D EpEER B A
Y Item Code Chinese Description Qty|¥
25 B057830006001070B GB5783MZFM6x10(F4F) Bolt M6x10 2
26
27
28
29
30
31
32
33
34
35
36
37
38

14 7




39

40 = 23220-LA73-0000 CG200-A7K¥& FH52H 5 Tansmmison Main Shaft 1
41 23240-LA73-0000 CG200-A/K&-1#E 3205 Transmmison Counter Shaft 1
42 23200-LA73-0200 CG200-A/K & 24 g & Tansmmison Shaft ASSY 1
AZTHEALF Gearshift Mechanism
i 5 D 0L %4 B B Ay
Y Item Code Chinese Description Q ty
1 | B0089401120000000 GB894.114 & 12 Circlip 12 1
2 | 24303-1006-0000 CB125 A AR 5 3% Gearshift Plate Spring 1
3 24319-1006-0000 CBI125 e Rt (T [ Br) Gearshift Plate 1
4 24301-1006-00000C | CB 125k fb 4 & (LAY E kY k) Gearshift Shaft ASSY 1
5 24302-1008-0000 CG 125Dt [m] fi7 5.5 Return Spring 1
6 93301-51400520000 = CBI125 45k £ 8] 14x0.5%20 Washer 14x0.5x20 2
7 B0089401140000000 GB894.14%4 8 14 CirClip 14 1

015




8 | 24300-1006-00000C | CBI25H#: k48t E(CB125H i [E ) Gearshift Lever ASSY 1
9
10
11 24107-1006-0000 CB125 4% X H Gearshift Spork Shaft 1
12 24104-1006-0000 CBI125 15 A Tk X Right Fork, Countershaft 1
13 24106-1006-0000 CBI125/1 34l 4k X Center Fork, Mainshaft 1
14 24105-1006-0000 CB125 15 &) b A2 4k X Left Fork, Countershaft 1
15 91126-1008-00000B = CG125D i A bt X [ #2442 (- 4%) Bolt 1
16  B0009300060000000 GB933i#k6 Washer ¢6 1
17 24202-1006-0500 CB125 [ F A2 AR (FA% [ Frk) Stopping Plate 1
18 B0011901040100000 GB119.1444x10 Pin 4x10 1
19 24213-1006-0500  CB125 A8 3 5 (FLAY [E B R4 & Gearshift Drum 1
20 24304-1006-0000 CB 1251 for A 3 35 Spring, Locating Plate 1
21 2434 A-1008-0000 | CG125D e AR 2H £ (i He AR DU /4% [ R Locating Plate ASSY 1
22 B057830006002070B GB5783 M2 FEM6x20( FH4F) Bolt M6x20 1
fi LML EL RS Magneto ASSY
BEHAHLE K MAGNETO COMP
ik 5 o 4R & 3L %4 PR HE L%y
Y Item Code Chinese Description Q ty

82120-1A27-000160

CBI133W; HIALE FAL A [(12V 128 = AH 43 ELt) L1:600]# (Gl

Stator ASSY, Magneto

82130-1A27-0200

CBI33REHKLEE T4 & 12V I28] i E i 2 D)

Rotor ASSY, Magneto

016 7




B008230004001020B GB823M24TM4x10( H4¥) Screw M4x10
B0009300040000000 GB935#4 Washer ¢4
B166740A06002870B  GB16674/NLIEFEM6x28( FA4¥F) Bolt M6x28(white zinc)

91106-1008-0000

CG 125D ML % 351842 M10%36

Magneto Mounting Bolt M10%36

91197-1008-00000C

CG125DiR I B A 2% X [ 1R ET M8 x 18 (A 4%)

Overrunning Bolt M8x18(color zinc)

82130-1049-0301

CBI125D-2#BE FAHLEE T2 G- (12V8H) ANy i 25 4 45)

Rotor ASSY, Magneto

O 0l & O | = W

21300-LA73-0000

CG200-A7K A AR B A 3% 3R (B 2)

Overrunning Clutch Assy

—_ = W = NN N

B3R Electrical Starter

HLUR B
ELECTRIC STARTING MECHANISM

17 W




i i e HSC R I 3L 4 FR HE

NU

Item Code Chinese Description Q ty
1 | 82200-ME05-020280 | CB250D-G-2#J53 Zl L34 (6805 K L8 HE%800) Starting Motor ASSY 1
2 | 93301-51050518000 CGI125DXUBE U564 [ 10.5%0.5%18 Washer 10.5%0.5x18 4
3 21402-1049-0000 CB125D XUk Ui 56 Fl Shaft, Reduction 1
4 2140A-L044-0100 CB200-2# B A 3 4 A (—) Gear, Reduction, 1 1
5 | 21401-L044-0000 CB200XUBE U FE () Gear, Reduction, 2 1
6 82202-ME05-0000 CB250D-G HE A, 22 25 Jhz 8 CB250D-G Electric Machine Mounting Base Washer | 2
7 2142A-1A27-0000 = CBI33EEh RN HE(CEER) CB133 Plate Gear ASSY 1
8 | 93301-E2203534000 CBI125D-2#4L M 14 ##E22x3.5%34 CB125D-2#Disk Washer 22x3.5x34 1

23314 Electrical components

018 T




4]

i 15 L % R A B LN
B Item Code Chinese Description Q ty

1 01020028 R kD Ignition Coil 1

2 01020011 NPt Flasher 1

3 10070007 AN Horn 1

4 01020025 By (HEFTED Voltage Regulator 1

5 01020024 kAR CRRIEHE8) Igniter 1

6 01020027 B4k H 2% Start Relay 1

I 5 F X Frame and Rear fork

11

019 T




N ) 3 ]
" /’ 10 ’3{
o & 12
& ,,-/ 13
b
3
ﬁ /
F 5 A I 4R HE FAY
Y Item Code Chinese Description Q ty
1 12030040-2 G 1
2 0201-250RTD o Frame 1
3 07010171 JE = 2
4 06020170-3 F X EEFT Rubber Stand Of Chain 1
5 02011860-1 e ) k] SR 1
6 02011860-2 SR AT SR 1
7 02011849 JaF X Rear Fork 1
8 02011856 oS 2
9 02011857 Ji M ZE AR 1
10 02011858 JE R ZE R AT 1
11 02011854 HLHHF 1
12 07020118 i B R [ o 2 1
13 15010049 XA A 1
14 02050065 V=xic)iH! 145}
10
13




¥ = R A e 3 44 R

Y Item Code Chinese Description

1 10020061 A 1
2 10010121-1 FHETFR 1
3 02030761-1 J7 At A 1
4 02030760 AR 1
5 10020060 s 1
6 10010121-2 VEERE DI 1
7 02030761-2 77 s 1
8 02011861-1 KIT B 1
9 02011861-2 NP Y 1
10 090500032 ERESENS gl 2
11 02030759 J7 Il kE 1
12 060201707 B SO 2R AR 2
13 03040079 H 1
14 02011859 bR R S 4 1
15 060201704 AR ] /NG Rz 2
16 07010171-1 HIE 1
17 070101712 HIJHE 1
18 08020274 L TEET 1
19 10020062 e Counterbalance Block 2
20 14020660 IR LSS 2




o
2
U
3 — 3
8
i _.‘"
4
1

¥ 5 A L/ NV A B B
Y Item Code Chinese Description Qty|¥
1 09050002-3 (2 EARENSE an (6 2
2 02011852 el 22 1
3 RV AZ 2
4 02011853 PR Gy iEAE) 1
5 07020117 B 1
6 02011864-1 S F L 1
7 02011864-2 i Fh 1

B, B

022 T




o

i 5 DS Ep AR g Ay
Y Item Code Chinese Description Q ty

1 06010093 AIFe WG (E#ar) 4.00-17 1

2 06010094 JER G (&) 5.00-15 1

3 02040355 HIIFE S (2. 15-17) 1

4 06010095 HIFeAMA4. 00-17 1

5 06010096 Ja ¥ AR5 00-15 1

6 02040356 Ji WS 2. 50-15 1

7 12050007-2 il R 958 1

8 02040354 F5E428-38T 1

23 T




% Front Brake

¥ 4= b R I 44 R =y EER N
NU . . . 5
Item Code Chinese Description Q ty
1 04010110 IR AN e Front Disc Brake ASSY 1
2 04030006 R 1

24 HL




WA Muffler

7 15 B R I 44 B & PRy
Y Item Code Chinese Description Q ty
1 01050087 WA Girdo Muffler 1

025 T




INF. B2 Wires and Cable

i 5 DS E R B Ay
Y Item Code Chinese Description Q ty

1 10050084 e Speedmeter 1

2 08020273 HA Clutch Cable 1

3 10080055 B 1

4 08010137 e 2 Wire harness 1

5 10040090 Pt 1

6 08020276 HFEL 1

7 07020007 M 25T e iy 5 Spring of the Brake switch 1

8 10010035 R ZEFF Brake Switch 1

26 O




M5 Rubber Accessories

i i AP & 3L 44 BR o B
Y Item Code Chinese Description Q ty

1 01040042 TRERS Air Cleaner 1

2 06990001 ey Second Filter 1

3 06990044 JRAE !

4 06030002 RME Fuel Pipe 18cm

5 06020170-6 JaetR (L) Bk 2

27 Hl




6 06020170-11 HLRFL Y Battery Strap 1
7 09060017 JEAREEQY 181 Rearview Mirror 1
8 02040357 BE4 (428H-104) Chain 428H-104 10475

VHFE  Ak#F Gas Tanl & seat

o 4 R | ¥ %4 FR

Ee

Ay

28 Hl




NU

Item Code Chinese Description Q ty
1 05030074 A Fuel Tank 1
2 060201701 AR AT 22 1P Rubber Stand Of Fuel Tank 2
3 06020170-2 AR 5 R IR 1
4 10060005 AR IR Switch of Fuel 1
5 12010007 T 8. 8 Pipe Clip 8.8 4
6 12010022 ML 14 1
7 12010023 M1 15.3 1
8 05010083 Ap 3 Rear Seat 1

21

ST H

029 T




i 5 DS Eap s B Ay
Y Item Code Chinese Description Q ty
1 09020149 HIEERaps 1
2 09020150 R AT A 1
3 09020151 Ja kT e 1
4 09020152 JeFE AT A 1
5 09030083 Jei AT 1
6 06020170-5 FLR R B 1
7 03010670 R JER 1
8 09010090 AT 1
9 06020170-8 Ja e 5 EAERE T T RS ) 2
10 06020170-6 JEURIR (FLR) KR 2
11 03010669 JE VR 1
12 06020170-9 7 0 b5 S e MR AR 1 2
13 03030966 Je Ve AT B 1
14 06020170-10 ENG Y54 4
15 03010666 PR 1
16 03010667 R A 1
17 06020170-4 (A A B /N e 4
18 03030967 i 1

T EA Tool Kit

- ‘]
i) ' 7
f .l'll

I
‘ W W mm m
! -
6

030 1




»

i 5 3 % B ER = L)
Y Item Code Chinese Description Q ty

1 16010005 12-14JF 4R F Open Spanner(12-14) 1

2 16010004 8-10F 4R F Open Spanner (8-10) 1

3 16010006 e Y- Dual-purpose Screwdriver 1

4 16010008 18X KALFE LA Spark Plug Box Spanner (S=18) 1

5 16010002 6mmP 7S IR TF Socket Head Screw Wrench(6mm) 1

6 10990006 HIfR (12V6. 5A) Battery 1

031 W




